Your (Half Yearly Compliance Report) has been Submitted with following details

Proposal No IA/MP/IND2/26969/2015
Compliance ID 127582206

Compliance Number(For Tracking) EC/M/COMPLIANCE/127582206/2025
Reporting Year 2025

Reporting Period 01 Jun(01 Oct - 31 Mar)

Submission Date 28-05-2025

RO/SRO Name Shri Ashok Kumar Sinha

RO/SRO Email tg035@ifs.nic.in

State MADHYA PRADESH

RO/SRO Office Address Integrated Regional Offices, Bhopal

Note:- SMS and E-Mail has been sent to Shri Ashok Kumar Sinha, MADHYA PRADESH with Notification to Project Proponent.



ADITYA BIRLA

GRCD/EHS/ 4 € Date-12.05.2025

To,

The Director,

Ministry of Environment, Forest and Climate Change,
Government of India

Vayu Wing, 3¢ floor, Indira Paryavran Bhawan,
[...]
1. The non hazardous solid waste arresting in the industry/unit/unit premises sweeping, etc. be disposed off scientifically so as

not to cause any nuisance/pollution. The applicant shall take necessary permission from civic authorities for disposal to dumping

site. If required.

Non Hazardous Solid wastes:-
Type of waste Quantity Disposal

Scrap/ Plastic packing material wood, card board, gunny begs etc Record should be mainatained ~ Sale to authorized party/As Per CPCB.

MOoEF Guide lines / Others.

2. The applicant shall allow the staff of Madhya Pradesh Pollution Control Board and/or their authorized representative,
upon the representation of credentials:

a. To inspect raw material stock, manufacturing processes, reactors, premises etc to perform the functions of the
Board.

b. To enter upon the applicant’s premises where an effluent source is located or in which any records are required to
be kept under the terms and conditions of this Consent.

c. To have access at reasonable times to any records required to be kept under the terms and conditions of this
Consent.

d. To inspect at reasonable times any monitoring equipment or monitoring method required in this Consent: or,

e. To sample at reasonable times any discharge or pollutants.

3. This consent / authorization is transferable in nature, in case of any change in ownership / management, the new owner /
partner / directors / proprietor shall immediately apply for the consent with new requisite information.

4. The issuance of this Consent does not convey any property rights in either real or personal property or any exclusive
privileges, nor does it authorize any invasion of personal rights, nor any infringement of Central, State or local laws or
regulations.

Consent No: AWH-59528

This Certificate generated from xgn.mp.nic.in are valid and does not require physical signatures, thé Grtificate can be validated online from xgn.mp.nic.in using "TPAV" Number.

Page: 7/9



Q'I, LiFE Consent M.P. Pollution Control Board
E-5, Arera Colony

k\‘/ el
N ﬁ/ Envirnment Order Paryavaran Parisar, Bhopal - 16 MP
Tele : 0755-2466191, Fax-0755-2463742

5. Industry shall install separate electric metering arrangement for running of pollution control devices and this arrangement
shall be made in such fashion that any non functioning of pollution control devices shall immediately stop electric supply to
the production and shall remain tripped till such time unless the pollution control device/devices are made functional. The
record of electricity consumption for running of pollution control equipment shall be maintained and submitted to the Board
every month

6. This consent is granted in respect of Water pollution control Act 1974 or Air Pollution Control act, 1981 or Authorization
under the provisions of Hazardous and other Waste (Management & Transboundary movement) Rules 2016 only and does
not relate to any other Department/Agencies. License required from other Department/Agencies have to be obtained by the
unit separately and have to comply separately as per there Act / Rules.

7. Balance consent/authorization fee, if any shall be recoverable by the Board even at a later date.

8. The applicant shall submit such information, forms and fees as required by the board not letter than 180 day prior to the
date of expiration of this consent/authorization.

9. The industry/unit shall establish a separate environmental cell, headed by senior officer of the unit for reporting the
environmental compliances. The industry/ Unit shall submit environmental statement for the previous year ending 31st
March on or before 30th September every year to the Board.

10. Industry shall obtain membership of Emergency Response Center of the Board if needed.

11. Knowingly making any false statement for obtaining consent or compliance of consent conditions shall result in the
imposition of criminal penalties as provided under the section 42(g) of the Water Act or section 38 (g) of the Air Act.

12. After notice and opportunity for the hearing, this consent may be modified, suspended or revoked by the Board in whole
or in part during its term for cause including, but not limited to, the following:

(a) Violation of any terms and conditions of this Consent.

(b) Obtaining this Consent by misrepresentation of failure to disclose fully all relevant facts.

(c) A change in any condition that requires temporary or permanent reduction or elimination of the authorized discharge.

13. On violation of any of the above-mentioned conditions the consent granted will automatically be taken as canceled and
necessary action will be initiated against the industry.

Additional condition.:-

1. The industry shall maintain “Outdoor HD Industrial grade IP (Internet Protocol) cameras with Pan-Tilt Zoom (PTZ)
feature, minimum focal length 5X with night vision facility and tamper proof mechanism” at suitable locations to display
effluent discharge points and connect the same with Environment Surveillance Centre, M.P. Pollution Control Board

Bhopal for remote surveillance.

2. Project management shall comply the updated standards/guidelines/directions/recommendations issued by Honorable

Supreme Court/ High Court/NGT/MoEFCC/CPCB & MPPCB.

3. Record of quantity of stabilization agents (if any) used per month for stabilization of different waste received at captive
SLF along with type of pretreatment given (if any), name and quantity of stabilization agents used; shall be submitted to

Board by 5th day of every month.

4. Captive SLF management shall daily monitor the leachate, for presence of heavy metal like lead cadmium (Hexavalent)

Chromium (trivalent) Copper, Iron ,Manganese, zinc, Nickel etc.

5. Daily soil cover of 15 cm shall be provided on the quantity of stabilized waste disposed off every day. Quantity of soil
used for daily covering shall also be recorded and submitted to Board along with the details of stabilization agents (if

any).

6. Project management shall have to follow all the safety measures as per OSEP approved by the Deptt. of industrial Health

& Safety.

7. Project proponent shall maintain piezometric holes all around the SLF premises in all directions to detect and assess the

ground water contamination.

8. Project proponent shall regularly collect and analyze ground water samples from tube wells of nearby area to detect and

assess the trend of ground water contamination.

9. Project management shall submit the monthly reports, annual reports and quarterly protocol performance reports to

CPCB/MPPCB.
10. Extensive tree plantation shall be carried out around the periphery of SLF.

Consent No: AWH-59528

This Certificate generated from xgn.mp.nic.in are valid and does not require physical signatures, th?(ﬁrtificate can be validated online from xgn.mp.nic.in using “TPAV" Number.

Page: 8/9



~\|I, LiI:E Consent M.P. Pollution Control Board

a0 \\/ =18 L E-5, Arera Colony
N trioment Or_der Paryavaran Parisar, Bhopal - 16 MP
A B Tele : 0755-2466191, Fax-0755-2463742

11. Project management shall make proper arrangement for safe disposal through garland drains and collection tank around
secured landfill only after proper treatment within prescribed standards.

12. Project management shall take adequate precautionary measures before and during operation, maintenance and cleaning
of pollution control equipment to avoid any accidental hazard.

Consent/authorization as required under the Water (Prevention & Control of Pollution) Act, 1974, The Air (Prevention &
Control of Pollution) Act, 1981 and the Authorization under Hazardous and Other Wastes (Management &
Transboundary movement) Amended Rule, 2016 is granted to your industry subject to fulfillment of all the conditions
mentioned above. For renewal purpose you shall have to make an application to this Board through XGN at least Six
months before the date of expiry of this consent/authorization. The applicant without valid consent (for operation) of the
Board shall not bring in to use any outlet for the discharge of effluent and gaseous emission.

For and on behalf of
M.P. Pollution Control Board

By the order of Chairman, MPPCB

E Sy Ao DIIAY W

NTHT
Prgptalhy ot Aundbaas CHANDRA MOHAN THAKUR
(Organic Authentication on AADHAR from UIDAI Server) Member Secretary
TPAV # O8SDSHEJ9E

Consent No:AWH-59528

This Certificate generated from xgn.mp.nic.in are valid and does not require physical signatures, thd cértificate can be validated online from xgn.mp.nic.in using "TPAV" Number. Page: 9/9




i€

'uu‘uu'

Annexure 2
Zero Liquid Discharge (ZLD) System
Description & Photos

78

‘ﬂf\

N

~ N

&

N




Annexure 2

Note on Zero liquid Discharge

Grasim has achieved Zero Liquid Discharge (ZLD} status onMarch 31 2018. Initially prepare water balance and
decided to optimize water consumption and minimize effluent generation with 3R approach i.e. Re-use,
Reduce and Recycle.

Segregation &Collection System

Different type of water generate in different processes segregate from storm water and collection system
prepared in each area and water pumped to ETP through conduit pipe system for further treatment.

Up gradation of Effluent Treatment Plant

The effluent treatment plant have manual control for pH correction and TSS removal. To strengthen the
system and ensure proper treatment of effluent 1000 KLD capacity Effluent Treatment Plant has heen installed
with auto control dosing system of different chemical. New equipment has been installed like Pipe mixture,
floculator, Lamella Clarifier and Filter press, sand and activated carbon filter for removal of suspended particle.
The suspended matter after clarification in lamella clarifier passed through filter press to get sludge and
dispose of in secured landfill.

Double Stage Effluent RO Plant

To achieve ZLD status double stage RO plant of 600 KLD capacity has been installed which comprises of Ultra
Filtration system, brackish water RO and Sea Water RO. The treated effluent passed through BWRO where 60
% permeate water received having TDS below 100 mgpl, while reject again feed into the SWRO to get further
60 % permeate water having TDS below 200 mgpl. All permeate water received as above are using in different
cooling towers while reject of SWRO treat through MEE and ATFD plant.

MEE & ATFD

To treat reject of SWRO unit has installed MEE and ATFD plant having capacity 120 KLD. The SWRO reject feed
in Multi Effect Evaporator plant under vacuum to get 85 % water as condensate having TDS below 100 mgpl
while concentrate feed in Agitated Thin Film Dryer to get condensate having TDS below 200 mgpl and dry salt.

Online PTZ Camera

Unit has also installed online PTZ camera and flow meter at outlet to meet CPCB guideline for ZLD unit which is
connected with CPCB and MPPCB server for real online monitoring.

Ie— i —
A | T ..

i

Effluent Treatment Plant

Grasim Industries Limited - Nagda

79



JM
Typewritten text
Annexure 2


Note on Zero liquid Discharge

Filter Press Ultra Filtration System

Chemical Dosing System CIP System for RO Cleaning

Grasim Industries Limited - Nagda

80



Note on Zero liquid Discharge

MEE Plant

Grasim Industries Limited — Nagda

81




Note on Zero liquid Discharge

ATFD Plant

Grasim Industries Limited - Nagda

82




i€

'uu‘uu'

Annexure-3

Ambient Air Quality Monitoring Data
(Oct 2024-Mar 2025)

83

‘ﬂf\

N

~ N

e

N




Expansion of Caustic Chlorine Products from and value-added derivatives along with installation of new chloromethane
plant, at Village: Birlagram, Tehsil: Nagda, District: Ujjain, Madhya Pradesh

Half Yearly Compliance Report
(October, 2024- March, 2025)

Annexure-3
Ambient Air Quality Monitoring Results
October-2024
Parameters PMz2s PMio | NOx SO: | Ozone Lead co NH3 Be’;ze“ BaP Arsenic | Nickel | Chlorine
Unit pg/m3 pg/m3 Hg/m3 Hg/m3 Hg/m3 pg/m3 mg/m3 | ug/m3 Hg/m3 ng/m3 ng/m3 ng/m3 pg/m3
Sampling Location Results
. BDL BDL BDL BDL BDL BDL
Gyan Kutir 38.7 69.4 215 10.9 204 (DL 0.02) 0.68 21.6 (DL 1.0) (DL 0.5) (DL 0.5) (DL 1.0) (DL 10.0)
. BDL BDL BDL BDL BDL BDL
Membrane Caustic Soda Plant-2 35.8 68.5 19.2 10.8 23.4 (DL 0.02) 0.62 20.4 (DL 1.0) (DL 0.5) (DL 0.5) (DL 1.0) (DL 10.0)
BDL BDL BDL BDL BDL BDL
Bora Godown Area 37.5 79.8 26.4 12.2 21.5 (DL 0.02) 0.63 23.8 (DL 1.0) (DL 0.5) (DL 0.5) (DL 1.0) (DL 10.0)
. BDL BDL BDL BDL BDL BDL
Pardi Gate 40.2 815 21.8 9.5 204 (DL 0.02) 0.73 18.7 (DL 1.0) (DL 0.5) (DL 0.5) (DL 1.0) (DL 10.0)
NAAQS* 60 100 80 80 180 1 ** 400 5 1 6 20 --
January-2025
Parameters PM:.5 PM1o NOx SO2 Ozone Lead co NH;s Benzene BaP Arsenic Nickel Chlorine
Unit Mg/m3 ug/m3 Mg/m3 Mg/m3 ug/m3 Mg/m3 mg/m3 | ug/m3 Mg/m3 ng/m3 ng/m3 ng/m3 ug/m3
Sampling Location Results
i BDL BDL BDL BDL BDL BDL
Gyan Kutir 313 56.2 174 838 165 | pLoo2 | %60 | 175 | pl10) | (oLo5) | (DL05) | (DL1.0) | (DL10.0)
. BDL BDL BDL BDL BDL BDL
Membrane Caustic Soda Plant-2 30.4 58.2 16.3 9.2 19.9 (DL 0.02) 0.54 17.3 (DL 1.0) (DL 0.5) (DL 0.5) (DL 1.0) | (DL 10.0)
BDL BDL BDL BDL BDL BDL
Bora Godown Area 334 71.0 23.5 10.9 19.1 (DL 0.02) 0.61 21.2 (DL 1.0) (DL 0.5) (DL 0.5) (DL 1.0) | (DL 10.0)
. BDL BDL BDL BDL BDL BDL
Pardi Gate 366 4.2 1938 8.6 186 | pLooz) | %70 | 0 | pL10) | (oL05) | (DL05) | (DL1.0) | (DL10.0)
NAAQS* 60 100 80 80 180 1 ** 400 5 1 6 20 -

Note: *National Ambient Air Quality Standards; Schedule-VII, [Rule 3 (3B)] [Part-Il sec.-3(i)] 18.11.2009, ** CO Limit as per CTO is 2 mg/m3

Abbreviations:

PM2s : Fine Particulate Matter

PM1o : Respirable Suspended Particulate Matter
NO: : Nitrogen Dioxide

SO: : Sulphur Dioxide

Cco : Carbon Monoxide

NH3 : Ammonia

BaP : Benzo (a) Pyrene

BDL : Below Detection Limit

DL : Detection Limit

M/s Grasim Industries Limited, (Chemical Division), Nagda (MP)

84




i€

Annexure-4

; Stack Emission & Noise Monitoring Data

85

&

M o~
‘\./

N

~ N




Expansion of Caustic Chlorine Products from and value-added derivatives |Half Yearly Compliance Report
along with installation of new chloromethane plant, at Village: Birlagram, | (October, 2024- March, 2025)
Tehsil: Nagda, District: Ujjain, Madhya Pradesh

Annexure-4
STACK EMISSION MONITORING RESULTS
DG Set 2000 DG Set 2000 DG Set 2000 DG Set
KVA KVA KVA 2000 KVA
Parameter Unit Limit (Near CAP (Near VAP (Near CAP (Near VAP
Area) Area) Area Area
October-2024
Particulate Matter mg/Nm?3 75 59.4 45.21 54.5 38.2
Oxides of Nitrogen
(as NO2) ppmv 710 192.41 184.56 186.54 179.44
Sulphur Dioxide mg/Nm?3 -- 19.72 12.64 14.37 11.08
Carbon Monoxide mg/Nm?3 150 82.80 80.5 77.61 77.95
Carbon Dioxide % -- 2.0 1.9 2.8 24
Hydrocarbon as mg/Nm3 - 13.85 11.24 12.16 10.82
Methane
Non-Methane 3
Hydrocarbon as C mg/Nm 100 10.26 9.56 9.59 8.30

Note: Limit as per Environment (Protection) Rules, 1986
All results are corrected at 15% O2 level.

Parameters
Particulate . Particulate .
. . Matter Hydroc_hlorlc Chlorine Matter Hydroc_hlorlc Chlorine
Sampling Locations (mg/Nm?) Acid (mg/Nm?3) (mg/Nm?) Acid (mg/Nm?)
(mg/Nm?) (mg/Nm?)
October-2024 January-2025
Spray Dryer Stack-l, Poly
Aluminium Chloride Plant 103 8.2 - 8 8.0 -
Spray Dryer Stack-Il, Poly
Aluminium Chloride Plant 134 8.0 - 14 8.0 -
Spray Liquid Stack, Poly _ 8.2 _ _ 8.2 _
Aluminium Chloride Plant
Stable Bleaching Powder
Stack (Phase 182) 9.5 - 72 6.7 - 75
Stable Bleaching Powder
Stack (Phase 384) 9.4 - 72 8.9 - 76
Chlorinated Paraffin Plant . 792 . . 7.2 .
Chlorinated Paraffin Stack . - BDL (DL 10) - . BDL (DL 10)
Calcium Chloride Stack N 78 N - 8.2 -
Caustic Soda Plant-l,
Furnace-H Stack B 8.0 B B 7.6 B
Caustic Soda Plant-I,
Furnace-G Stack B 8.9 B B 8.8 B
Caustic Soda Plant-l,
Sodium Hypo Chlorine -- -- 7.2 -- -- 7.5
Stack
Caustic Soda Plant-Il, HCI
Furnace-50 TPD Stack B 6.2 B B 6.4 B
901-A Water Scrubber . 7.0 . = 71 =
Caustic Soda Plant-Il,
Sodium Hypo Chlorine -- -- 6.9 -- -- 7.3
Stack

Note: BDL: (Below Detection Limit), DL: (Detection Limit)

M/s Grasim Industries Limited, (Chemical Division), Nagda (MP)

86




Expansion of Caustic Chlorine Products from and value-added derivatives
along with installation of new chloromethane plant, at Village: Birlagram,